Aljenb

0} pajul|

Ajusuewiad

0.£2 adAL

<- 1661 ‘0Joled

/ <-000¢ ‘pooox3 Jadng

lysignsy / Jadojjen axe

suononaisul Bunu4




M12x70

KIT CONTENTS:

2x
2x
4x
2x
2x
6x
8x

bolt M12x70

bolt M12x130

bolt M12x1.25x40
nut M12

nut M12 (self-locking)
spring washer M12
plain washer M12

Tested in accordance with directives 94/20/EG

© 2370/20-03-1998/1

© 2370/20-03-1998/10




¢/8661-€0-0¢/0LE¢C ©

WN 69 GC'IXCIN

(10w spusbioqyez Jow) WN |2 WN 6. 2N

:(g°g) uaisow ua uaN0OQ J0OA UIJUBWIOW|ERBYURY

‘uaseowsepund ap 1n saldop yuseld ap ,Bizemuee uaipul, JopliMIBA ,
1siee|dion uapiom a) Bunyoluea apualoyaqlig 1aw 181U jo |e Bipouoz

ue uliz 8y Jeeqyoiz yejaladdo ajayab 18y Jano juslp 1eejdusyaiuey aq .
‘Meesab uspiom 1aiu usbuipig)

-joispuelq us -wal jep ‘uabelp 8} JooA Bloz 1o usw jusip uaioq oy lig .
"UD19]04]U0D 8] JO UaYal} 8} Beu |age} suabloA

uabuipuigsaninog ap (}1n1gab) wy 000} "BO BU WO USJ9AS(Q 8) UBE S| JaH ,
‘uabojdpeel 8} Jojeap mn n jualp ‘BinuooA

Mn ueA ynipjaboy auelseboo) “xew ap ua yoimabyal ‘xew }ay J0oA
‘0L /6°01 Buiprejpuey

-abejuow Ul pjaWIdA SI9PUEB UBIPUI JO ‘g USId0W : 88 ualnog Jalemy

191U uabuuyinis us -199A ap 198bIaA ,
‘uapIom 8} plaplimian azap jualp ‘si Biz

-amuee Heejunalp-jue Jo uswniiq usa usyundsbuibnsanaq ap do uaipu] ,

MrIHONVI3g

6/8661-€0-0¢/0LE¢C ©

‘B3 GE 1 UBA ISE| 9|BOINBA USS IP|SB £6,-L0 JEUBA US||9pOW 8p JOOA "B
00} UBA 1se| 8|e)ILUBA Usd 1p|ab /6,-/0 101 US||8pOW 8p JOOA :8ludNY

usyoy|
-lajyoe ap sjee|dioH “I1SeA [age) op BlISWOoNUSI9A0 UBISoW Ud Udinog
abuano gje 1eeiq ‘(JueMge)aIqoWOoINe PLUYISIOOA) JISEA WN 69 UBA
Juswiow|eeyuee WNWiXew uas jaw y usiund ap ‘Ad’} usinoq ap leeiq
‘pbsanaq yeeyyal} op uee uaisow apusbioqjaz us usbuuynis Jjoisnjoul
0/XZLIN usminog aam) "A'wp piom Buejsieboy ag "usloow us usbuu
-HN|S ‘-J8dA JaISN|oul OE LXZ LN udinog aam} g uajund ap "A'd') Biisanag ‘g

"1SeAso| uab
-ULIINIS U8 -189A JOISN[oUl OFXSe LXZ LN Usinog Joia Biisenag "usyegsis
-Seyo ap uea apliziepuo ap uee usjebpeelp abizemuee ap do y usieb
ap 1oW Meeyyal; ap sieeld “Jadwng ap 1N usydieIyoe ap Jesowaq ||

‘ONIQIFTANVHIOV.LINONW

6 61, * 1SE| 9[e)ILaA "X

6 00€E : uabembueyuee essew “xep\

NX 0°Sl : opiee\ -a
€1L€0-00 LIo: BunnaypaobadA} "IN
X-0SV: assepsbuiaddoy



Couplings class : A 50-X
Approval number : e11 00-0313
D- Value : 15,0 kN
Max. trailers dimensions : 3300 kg
Max. vertical load : *135 kg

FITTING INSTRUCTIONS:

1. Remove the rear lights from the bumper. Place the tow bar with holes A
on the threaded holes on the underside of the chassis. Screw four M12
x 1.25 x40 bolts with spring and plain washers finger tight.

2. Fit two M12 x 130 bolts with spring and plain washers and nuts at points
B. The ball hook is fitted to the tow bar with two M12 x 70 bolts, plain
washers and self-locking nuts. Tighten the bolts at points A to a maxi-
mum torque of 69 Nm. (Manufacturer’'s Specification). Tighten all remai-
ning bolts and nuts to the torque given in the table. Replace the rear
lights.

* Attention: A vertical load of 100 kg applies to models from before 07-
'97. For models from 07-'97 and after, the vertical load is 135 kg.

E]

Clase de acoplamiento : A50-X

No. de aprobacion de tipo : e11 00-0313
Valor D : 15,0 kN
Masa maxima del remolque : 3300 kg
Carga vertical : *135 kg

INSTRUCCIONES DE MONTAJE:

1. Desmontar las luces traseras del parachoques. Colocar el gancho de
remolque con los orificios A sobre los orificios de rosca existentes en el
lado inferior de los travesafos. Fijar cuatro tornillos M12x1.25x40 inclu-
sive arandelas grover y planas sin apretar del todo.

2. Fijar a la altura de los puntos B dos tornillos M12x130 inclusive aran-
delas grover,- planas y tuercas. La bola se fija en el gancho de remol-
que por medio de dos tornillos M12x70 inclusive arandelas planas y
tuercas de seguridad. Apretar los tornillos a la altura de los puntos A
observando un punto maximo de 69 Nm (norma del fabricante automo-
vilistico). Apretar todos los demas tornillos y tuercas de acuerdo a los
puntos indicados en la tabla. Volver a poner las luces traseras.

* Atencion: Para los modelos hasta 07-'97 es de aplicacion una carge
vertical de 100 kgs. Para los modelos a partir de 07-1997 la carga ver-
tical es de 135 kgs.

NOTE:

* Remove the insulating material from the contact area of the fitting points.

* All bolts are quality 8.8 - nuts 8. or when mentioned in fitting instructions
10.9/10.

* Don't forget the spring- and plain washers.

* Consult your dealer for the maximum tolerated pull weight and ball
hitch pressure of your vehicle.

* It is recommendable to retighten all fixing bolts and nuts after the towbar
has been in use for some 1000 km/600 miles.

* Do not drill through brake-or fuellines.

* Remove (if present) the plastic caps from the spot welding nuts.

Torque settings for nuts and bolts (8.8):

M12 79 Nm 71 Nm (with self-locking nut)
M12x1.25 69 Nm
© 2370/20-03-1998/3
N.B.:

* Si en los puntos de fijaciéon hay una capa de betun o anti-choque hay
que quitarla.

* No se olvide de las arandelas normales y de muelle.

* Clase de pernos 8.8; tuercas 8, si se menciona de otro modo en la in-
struccion de montaje 10.9/10.

* Consulte a su concesionario para el peso maximo de traccion y la pre-
sién de la bola admitida de su vehiculo.

* Se recomienda después de aprox. 1000 km. (de uso) que se verifique o
controle la union de pernos, segun el cuadro.

* Retirar, si presentes, los capuchones de plastico de las tuercas de sol-
dadura por punto.

Momentos de presién para tornillos y tuercas (8.8):

M12 79 Nm
M12x1.25 69 Nm

71 Nm (para tuerca de seguridad)

© 2370/20-03-1998/8



¥/8661-€0-0¢/0LEC @

WN 69 GS' IXCIN

(Jonn|A JopuiaydIsisq|es Hw) WN L2 WN 62 (43

:(g'8) usbungnelyosiap In} ajuawowyaipbnzuy

‘(Bisse|nz
yone sl wneuayoy apesusuu]) usbuuque |obnysbuniddny) J1ap ayeN
Jap ul 9||81S Jeseqiyals INB ue Zjy we aqebuelsezins Hw plIydsagaly

‘usplem usbeliebule ulBYdS-7Z4y Usp ul nequig Jep
‘g|l@1ssbunsse|nz Jap UOA uuey yoeueq "usplom ynidiagn sejeug-ziM
sop abelo/ Jajun Jajnid Jepo usbipueisioayoes usibnjeq usuie yoinp
(OZNIS 618) uayuyosiop uayosine@ usp yoeu gnw Bunysjuenequy
J9salp yoeu BunusyeH 1w [pbnysbuniddnyj sep nequig syoibesiyoeu Jeq ,
‘usbuuque OzZAIS gewab abejuy ayosupe|g .
‘uebeljeq nz Jo|pueH-ziy Jy| 1s! sbBnaziye4 saiy|
yonupjebny| usignepa usp pun jyomabbnz abissenzisyooy sep Jn4 ,
‘ulepnwigiomyos
-pjund usp uoA uaddeyyiise|d aIp ‘,UBpPUBYIOA S|}, 8IS uaulepul ,
‘usne} Nz pun uayey nz Jagnes isi [pbnysbuniddnyj aiqg ,
‘uayaiz
-yoeu gauagiebueyuy Wy 000} "9 yoeu uagneiyossbunbisejeg oy .
"USPUSMIBA UBSSEYBING) Uduaq
-a1yosabion Jap uwiennpy pun abullepad ‘uagnelyos ausjelebiw InN
‘uaz
-1NYos uoisouoy| uabab JeyoQT auyogeb pun usulepus suedsiyog 9|V «
‘usuuy uapJiam 161peyosaq
uabun)ia auspUBYIOA ||aNJUBAS Hop ‘Buldy gep ‘uainid uaiyog wap JOA ,
"UBPISM JUIBJIUS [BLIBYBWIUYQIPIIUY pun (syoep)) Buniaia
-lasuoywnel|oH ‘zinyosuspoaiaiun gnw usyoejjebeluy Jep yolaleg wj ,

*3SIAMNIH
1/8661-£0-02/0LEC ©
WN 69 SC IXCIN
(oW apuaselAles paw) WN |/ WN 6. ZIN

:(g'8) 19pjiiow o ayoq Joj Juswowsbuipueds

'NAS @3N STONIHGAIN TYMS ONINAITMIASONIHILNOW INNIA

JayLIpw apasleaspiund ap ely ,sapuly ap wo, suladdosdonse|d wisly ,

Jexypuipw Bo eyoq pueedsiaye ‘W 000} BO Jey3 : Jelejequy

€011 "PIS OSI 48 usyoqiebny
"WAueiBny eipe|il 1op

60 yeayyeel) sfewisyew usp wo JabuiusA|do 1o} Jajpueylo) saiaq Hejuoy

Janpjsue|d 6o -1opal} ¥snH

"awiwoy 1o} oyl ew Bulusfeas ‘Ise} s8yjoq [exs Yeel) yuug

“19}l¥sal0) sauIsjuBNLIqe)|Iq |1} ployusy | 19][swaly 18 Yel) Jullg
"ouiepalssbez|ue

Buuywo usbulpueysag-subonispun ss|basio} yees je Buusiuow Jay3
‘us|iq pow

ue 1a661] 19x¥ee)) 1oAY Jepals ap saulaly [eys uabulpueysgsuboniapun ,

D A-EJUEE:

"6 GE | UOA 1se aexiuen aue Yib 26720 wap ge [[PPOIA dIp N4
"BY 001 uoA 1se BRMILIBA BUIB YIB /6,20 S 8|I8PON 8lp Ind :Bunyoy

‘usbuuque
Japaim usjyonspony aig ‘1se} uagebabue ojjaqe] Jop jne aim uiepniy
pun usgneiyos uabugn sje 8IS usyaiq ‘(Ioje1sieyjigqowony LUYos
-10/\) 1S9} WN 69 UOA JUSWOW|OYUY USJBWIXEW WaUle W  uspjund
usp Ue uagnelyos alp oIS usyalg -1bnsejeq Hwy| Usp ue UIBNN
apulayoIsisqles pun uagieyosbalieiun Ul 0/XZ) N Usgneiyos 1emz
Hw pam abueisiabny) aig ‘wennpy pun uaqgieyosbausiun ‘ebuliepey
‘PUl OEEXZE IN UBQNEeIYOS 18MZ Jw g epjund eip aIs usbisejeq g

188} ZUEb WoIu uaqiayosBalelun pun abullepad ‘PuUl 0FXSE X2 LIN
uagnelyog JaIA IS usbnsejeg ‘ue suoyeq|eisebiyeq sep oyesis}
-UM Jep Ue JBYOQ[IyBI( USUSPUBYIOA BIP JNe 7 UISydQT Usp Jw Hw]
usp alg usbuug -ebueisgolS 1ep UOA UBIYoNaponNy 8lp 8IS usulapul -}

ODNNLIFTINVNVENY

b GELy : ise|zims

63 ooge : 1aBueyuy assepy "xep

N 0‘GL : HaM-a
€1€0-00 L19: iusbunBiwysuan
X-0SV: assepjsbunjddnyy

L]

‘Brige | ed Buiuisejeq
[e)IeA U Wwo ajey Jop Jo Jayawsaly 6o /661 1INl ely Jajlopow ed "BX 001
ed Bujuise|aq |[exien ud Jap Jap|eeb /6,.-/0 10} i) SUIS||ISPOW 104 iSO «

‘auia)bA|6eq Jajuoly "us|jaqe} ab|d)l Jayse JaxpIdW
B0 a)j0q abuAD ap NS “(HUMSIO) susjueyLge)|iq) WN 69 ed Buipuseds
Jewisyew us paw Yy aulepund paA ISe} aud}og NIYS "INNUIDWEBIUOY
Bo Janpissbellopun AisNpUl 0ZXZLIN 810g 01 "B'y'A 1oyyeeiuabuseyue
ed sassuow usbuelsalbny “soxdw Bo taapssbelspun ‘ebuiiep
-aly AIsnpjul 0g 1 X2 LN 830q 0} (uabujubal ab|p)1) g susapund pan Jajuol ‘g

"1k} 19| Jonpssbe)
-lapun yoo abuniapal} AISNUl OYXSe LXZLIN @Hog il niyS uabuea
-sisseyo je uapisiapun ed Ja||nysbulupa| apualalsisye ap ed y aula|ny
paw jexjeeiuabuseyue Jade|d "ualebuejoy ed auisibA|beq usjuowsaq |

‘ONINA3TrIASONIHILNON

B 61, : 1Se| [B)IMaA "Xep

B ooge : Jo|ieu) 16ceA|e10) “Xep

NY 0°Gl : Ipieen -q
€1€0-00 LI®: *1Uas|opuajpoy
X-0SV: assepjsbuljqoyy



I,

Catégorie de couple : A 50-X

No. d’homologation : e11 00-0313
Valeur D : 15,0 kN
Masse max. de la remorque : 3300 kg
Charge verticale max. : *135 kg

INSTRUCTIONS DE MONTAGE:

1.

Démonter les feux arriére du pare-choc. Positionner le crochet d’attela-
ge avec les trous A sur les trous taraudés existants de la partie inféri-
eure des longerons de chassis. Fixer quatre boulons M12x1.25x40 avec
les rondelles Grower et de blocage laches.

. Fixer aux empl. des points B deux boulons M12x130, rondelles Grower,

- de blocage et écrous inclus. La barre a boule est fixée au crochet d’at-
telage a I'aide de deux boulons M12x70 y compris les rondelles de blo-
cage et les écrous a autoverrouillage. Serrer les boulons aux empl. des
points A avec un moment de serrage maximum de 69 Nm. (prescription
du constructeur automobile). Serrer tous les autres boulons et écrous
conformément au tableau. Remettre en place les feux arriere.

Attention: Pour les modeles construits jusqu’en 07-'97, la charge verti-
cale est de 100 kg. Pour les modeles construits depuis 07-97, la char-
ge verticale est de 135 kg.

s 1

Kopplingsklass : A50-X
Typgodkédnnande nr. : e11 00-0313
D- varde : 15,0 kN
Maximassa sldpvagn : 3300 kg
Max. vertikale belastning : *135 kg

MONTERINGSHANDLEDNING:

1

. Demontera baklyktorna fran kofangaren. Montera dragstangen med héa-

len A pa de befintliga gang-halen pa chassibalkarnas undersida och fast
fyra bultar M12x1.25x40 inklusive fjaderringar och férslutningsringar.
Dra inte &t dessa alltfér hart.

. Fast vid punkterna B tva bultar M12x130 inklusive fjaderringar, forslut-

ningsringar och muttrar. Kulstdngen monteras vid dragstdngen med
hjalp av tva bultar M12x 70 inklusive férslutningsringar och sjélvsakran-
de muttrar. Vrid fast bultarna vid punkterna A med ett maximalt atdrag-
ningsmoment p& 69 Nm (enligt bilfabrikantens foreskrifter). Vrid fast alla
ovriga bultar och muttrar enligt tabellen. Satt tillbaka baklyktorna.

Obs: For medellerna till juli ‘97 galler en vertikal last pa 100 kg. For
modellerna frdn och med juli 1997 galler en vertikal belastning pa 135

kg.

REMARQUE:

* Enlever la couche de bitume ou d'anti-tremblement qui recouvre éven-
tuellement les points de fixation.

* Ne pas oublier les rondelles Grower et les rondelles de blocage.

* Qualité de boulons 8.8; écrous 8, ou si indiqué autrement dans les
instructions de montage 10.9/10.

* Pour connaitre le poids de traction maximum et la pression sur la rotule
autorisée du véhicule, veuillez consulter votre concessionnaire.

* Un contr6le de la boulonnerie doit étre effectué apres les 1000 premiers
kilomeétres de remorquage.

* Veiller en percant & ne pas endommager les conduites de frein et de car-
burant.

* Retirer "si présents" les embouts en plastique des écrous de soudure par
point.

* La plaque mineralogique doit étre visible dans son entier, et, si néces-
saire, doit étre déplacée avec ou sans son éclairage éventuel.

Moment de serrage des boulons et écrous (8.8):

M12 79 Nm 71 Nm (avec écrou a autoverrouillage)
M12x1.25 69 Nm
© 2370/20-03-1998/5
OBS:

* Om det finns ett bitumen- eller stétdampande lager vid kontaktytor skall
detta avlagsnas.

* Glém inte fjader- och planbrickor.

* Kvalitet skruvar 8.8; muttrar 8, eller om nagot annat anges i monterings-
anvisningen 10.9/10.

* Kontakta din aterférsaljare for ditt fordons max. dragvikt och tillatna kult-
ryck.

* Vi rekomenderar att se efter eller kontrollera skruvférbanden enligt tabel-
len efter (ett bruk av) ca 1000 km.

* Vid borrning skall man se till att broms- og brénsleledningarna inte ska-
das.

* Nummerplaten skall vara helt synlig och om s& behdvs skall den och
eventuellt tillbehérande belysning flyttas.

* Avlagsna de sma plastiocken - om dessa finns - fran punktsvetsmuttrar-
na.

Atdragningsmoment for skruvar och muttrar (8.8):

M12
M12x1.25

79 Nm
69 Nm

71 Nm (med sjélvsékrande mutter)

© 2370/20-03-1998/6



